

TEST REPORT

LAB NO : (6720)311-0207

DATE : NOV 12, 2020

PAGE : 1 of 2



ORIGINAL SAMPLE

C/N: (6720)311-0207 NA/SK



TEST REPORT

LAB NO : (6720)311-0207
DATE : NOV 12, 2020
PAGE : 2 of 2

MATERIAL SUBMITTED BY :: MATRIX MULTITECH PVT. LTD.
CONTACT PERSON :: MR. ABDUL HASIB
VENDOR'S ADDRESS :: VILL-DHULAGORI, P.O.- DHULAGORI, N.H.6, P.S. SANKRALL, HOWRAH – 711302,W.B.
DATE OF SUBMISSION :: NOV 06, 2020
PERFORMANCE DATE :: NOV 06, 2020 TO NOV 12, 2020
SAMPLE DESCRIPTION :: 1 INCH MS ADJUSTER SHINY NICKLE WITH LACQUER. (Sample Received in good condition)
COUNTRY OF ORIGIN :: INDIA

SUMMARY OF TEST RESULTS

TEST REQUIRED	PASS	FAIL	DATA
Resistance to corrosion (ISO 9227: 2017 (Mod))	X		

TEST PROPERTY	TEST RESULTS	DESIRABLE
Resistance to corrosion (ISO 9227: 2017 (Mod))	Complies (No visual change observed or corrosion.)	Shall withstand 48 hours in 3% salt spray (fog) with no noticeable oxidation / corrosion / visual changes.

EXECUTIVE SUMMARY: The submitted sample exhibit satisfactory performance in the performed test.

NOTE:

1. The listed test is conducted as per vendor's request.
2. This report is generated in our local format and is for vendor's reference only.
3. The test requirement provided by the vendor.
4. Sample retention period is 3 month from the date of issue.

**BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.
SIGNATORIES**

SANJAY KUMAR
SR.PROGRAM LEADER-HARDLINE
E-mail: sanjay.kr@in.bureauveritas.com

APPROVED BY: ALOK SHARMA
PROGRAM MANAGER-HARDLINE
E-mail: alok.sharma@in.bureauveritas.com